ASSEMBLY INSTRUCTIONS

MODEL : C8311A/C8321A STEP 1 : Attach Head Board Leg (C) to Head Board ( A ) as shown using JCBC BOLT( 1 )with Spring Washer (2), Flat washer (3)and securing with ALLEN KEY (4 ).

QUEEN (4+4) STEP 1.1 : Fix the other holes with Csk Screw (6) as shown.
(Box 1)
BOX OF HEADBOARD & FOOTBOARD
-
No| ITEM | Qu |
Headboardy 1 :
Footboard >
B 1 pc
¢ o . C‘L?
Headboard Leg & ° §
C \ 2 pcs © © g.
oe °
Bed Slats o o *
D / 4 pcs BACK VIEW x8
E Bed Slats Support 4 pcs
Ad: STEP 1.2:
= STEP 1.1 :
F Side Rail(A)-Left 2 pCS
G Side Rail(B)-Right 2 pes STEP 2.1 : Attach Side Rail (F) & ( G ) to the Bed Side Rail Leg ( H ) as shown using
% p JCBC BOLT( 1 )with Spring Washer (2),Flat washer (3)and securing with ALLEN KEY (4).
g | P S Raigee 2 pes STEP 2.2 : Hook SET-UPSIDE RAIL TO HEAD BOARD (A) closely and push down to fit. repeat step 2 with
other end of rail to hook onto FOOTBOARD (B).
(Box 1) STEP 2.2 :
HARDWARE LIST {/ @
No ITEM Qty b
JCBC M6 x 35mm 12 4@
1 @)3. %
4 CS
p STEP 2.1: % @
5 SPRING WRAbi,-lER 174" 12
(== pcs
Flat Washer 1/4"ID
3 " AmmOD Bk 12
pcs
ALLEN KEY
4 mm 1 pC Right Sticker
ALLEN KEY
5 mmk 1 pC Left Sticker .
- ALIGN BEFORE TIGHTEN ,‘
Flat Heid E;lpbo;{)d Screw 1 6 N\ \ / < ./
6 maxszmm W |
B> pcs %‘
/ SIDE VIEW

olo
FRONT VIEVV\/! DO NOT FULLY TIGHTEN SCREW

IN THIS STEP BEFORE ALIGN
THE SIDE RAIL AS SHOWN.

NOTE : MUST TIGHTEN SCREWS PERIODCALLY WITH USE SCREW WILL BECOME LOOSE CHECK TIGHTNESS OF ALL SCREW EVERY 6-8 WEEKS. PAGE 1 OF 2




ASSEMBLY INSTRUCTIONS

STEP 3 : Tighten the 4 Corner with Allen Key (5).Fix the Bed Slat Support Leg (E ), to Bed Slat (D) as shown . Install the bed slat (D) to side
rail (F ) & ( G ) and tighten with Csk Screw ( 6 ) as per diagram shown. (NOTE: THE SETUP MUST DONE AT THE DECIDED
LOCATION FOR THE BED TO OBTAIN PERFECT STABILITY)

STEP 3.2 : STEP 3.1:

STEP 3.4 :

Push the side rail(F) & (G) meet with wooden
D slat(D) and fix the CSK screw (6)
by using the Screw Driver.

leveler

COMPLETE ASSEMBLY

NOTE : MUST TIGHTEN SCREWS PERIODCALLY WITH USE SCREW WILL BECOME LOOSE CHECK TIGHTNESS OF ALL SCREW EVERY 6-8 WEEKS.

PAGE 2 OF 2




ASSEMBLY INSTRUCTION

FOR C8311A/C8321A CHEST, DRESSER, & NIGHT STAND

STEP 1
Pull the drawer and take out the Bunfoot carton ( A ).

Hardware Pack Hardware Pack
Bun Foot Bun Foot

Remove Bottom
Center Leg

STEP 2

Assemble the Bun Foot (A) with JCBC Bolt (1),Spring washer (2),Flatwasher (3)
and securing with Allen Key (4) as shown.

Night Stand ® Chest
Remark : Turn the Chest
to upright position as shown.
Remark : Turn the Night Stand @
to upright position as shown.

BIG HOLE

Soft Surface

Leveler Adjuster

Remark : Turn the Dresser
to upright position as shown.

HARDWARE LIST

NO ITEM QTY
JCBC Bolt m6x50mm
1 Blk 4
Gumm |
Spring Washer 1/4" Blk 4
’ e |

Flat Washer
1/4"IDx 13mmOD Blk 4

3 pes

Allen Key m4x110mm
With Ball Blk

4 1 pc
/\

Soft Surface




ASSEMBLY INSTRUCTION

STEP 1 STEP 2 : Align & fasten mirror support (B) to the back of mirror (A) using Csk Screw (1). Hol
N;)%%‘;g}gfgﬁ{gﬁ%ﬁ‘* Note : Make sure the marking of the mirror support (B) must in same level as the - nole
Draw out mirror support (B) from the carton box. bottom frame as shown. @
(Box 1) Secure the Screw by following the holes with indicator number as shown. o
BOX OF MIRROR
NO ITEM Qty Hole
MIRROR = = > o @
A 1PC
g Hole
! —@
AIRROR SUPPORT RAIL X
I Back View g
B 2 PCS
[ ) ) °
(Box. 2)
BOX OF DRESSER s s
NO ITEM Qty ! ! °
lel lel o
c 1 PC -
STEP 3 : Place mirror (A) on top of dresser (C). Align & fasten mirror support (B) to
the back of dresser (C) using Csk Screw (1) with Srew with screw _—
driver.(NOT PROVIDED)
(Box. 1) Note : Make sure marking mirror must align with the dresser ; = =
HARDWARE LIST ; & £ i
NO TR o marking as shown.
et o Serew ez Secure the Screw by following holes with indicator number as shown. ||
Rbw -1
1 P 10 PCS ¢ !
@ o]
| i ?
Mirror line marking ® i Back View ]
] (\: 7 ] [ —]
/
= o L= W !
=== =) ™~ -~ ==
= — | | Hole Y ' |
‘/. “1 - - —
Mirror line marking
Dresser line marking
* LEVELER ADJUSTER
Hole
o COMPLETED ASSEMBLY

Ad

—_

NOTE : MUST TIGHTEN SCREWS PERIODCALLY WITH USE SCREW WILL BECOME LOOSE CHECK TIGHTNESS OF ALL SCREW EVERY 6-8 WEEKS.




INSTRUCTIONS D'ASSEMBLAGE

N ETAPE 1.1 :Assembler la Téte de lit (A) et les Pieds de la TDL ( C ), comme indiqué avec le BOULON JCBC (1), la Rondelle a Ressort (2), et la Rondell Plate (3)
MODELE : C8311A/C8321A en utilisant Ia CLE ALLEN (4).
GRAND LIT (4+4) . . . S
ETAPE 1.2 : Fixez les autres trous avec la Vis Csk (6) comme indiqué.
(Cart. 1)
CARTON DE TETE & PIED DE LIT
N° | Liste dePiéces| Qté
Téte de lit
A D 1 pce =
Pied de lit >
B 1 pce
o o ° C_L?
Pied de la Téte de Lit & ° i
c 2 pees © ©
VUE ARRIERE -
O (-]
Lattes o o .
D / 4 pces x8
Soutien de Latte 4 ETAPE 1.1 ETAPE 1.2
E @' pces : :
Longeron(A)-Gauche 2
F % pees “TAPE 2.1 : Fixez le rail latéral (F) et (G) au pied de rail latéral du lit (H) comme indiqué a I’aide de
- ETAPE2.1: BOULON JCBC (1) avec rondelle élastique (2), rondelle plate (3) et fixation avec la clé¢ Allen (4).
Longeron(B)-Droite
G % 2 pcees B Accrochez de prés le RAIL SUR LA PLAQUE DE TETE (A) et poussez pour ajuster. répétez
ETAPE 2.2 : [I’étape 2 avec ’autre extrémité du rail pour accrocher le MARCHE-PIED (B).
Pied de rail de lit
H E 2 pces ETAPE2.2:
(Cart. 1)
QUINCAILLERIE @
° - I . )
N° | Liste dePiéces Qte ETAPE 2.1 :
Boulon JCBC M6 x
35mm
1 ) my 12 pces
Rondelle A Ressort 1/4"
2 Bé 12 pces
Rondelle Plate 1/4" Autocollant droite
3 IDX13 mm OD BLK 12 pces
Autocollant gauche
CLE Allen M4 x 65mm N
4 1 pce ALIGNER AVANT DE SERRER )
,\ \ \ - <l
CLE Allen M5 x 65mm %l
5 I~ 1 pce =
Vis CSK M4 x 32mm / VUE DE CO
6 (8 16 pces VUE DE FACE |_!_| NE SERREZ PAS COMPLETEMENT LA VIS
\_/DANS CETTE ETAPE AVANT ALI
LE RAIL LATERAL COMME INDIQUE.

REMARQUE : A L'USAGE, LES VIS SE DESERRENT. VERIFIER ET RESSERRER LES VIS TOUTES LES 6-8 SEMAINES. PAGE 1 DE 2




INSTRUCTIONS D'ASSEMBLAGE

ETAPE 3:  Serrez le 4 coins avec la clé Allen (5). Fixez la jambe de support de latte de lit (E) a la latte de lit (D) comme indiqué. Installez les lattes du lit
(D) sur le rail latéral (F) et (G) et serrez a 1’aide de la vis Csk (6) comme indiqué sur le schéma. (REMARQUE: LA CONFIGURATION DOIT
ETRE FAITE A L'EMPLACEMENT DECIDE DU LIT POUR OBTENIR UNE STABILITE PARFAITE.)

ETAPE 3.1 :

ETAPE3.2: ETAPE 3.3 :

oy

x8 :§:

ETAPE 3.4 b ®

0) Poussez les rails latéraux (F) et (G) avec du bois NIVELEUR D'AJUSTEUR

latte (D) et fixer la vis CSK (6)
en utilisant le tournevis.

ASSEMBLAGE TERMINE

REMARQUE : A L'USAGE, LES VIS SE DESERRENT. VERIFIER ET RESSERRER LES VIS TOUTES LES 6-8 SEMAINES. PAGE2DE2




INSTRUCTIONS D'ASSEMBLAGE

POUR C8311A/C8321A POITRINE, COMMODE, & NUIT STAND

ETAPE 1

Tirez le tiroir et sortez le carton de pied (A).

Wi

Pack de matériel

Retirer le bas

Pack de matériel
de pied

Jambe centrale

ETAPE 2

et fixez avec la clé Allen (4) comme indiqué.

La table de nuit
i.‘.b
m Remarque: tourner la table de nuit

\
1
1

/

N

a la position verticale, comme indiqug

Al
La commode

o’ |
b=

Niveleur Ajusteur |

Remarque: tourner la commode
a la position verticale, comme indiqué.

7

i\

Surface molle

Assemblez le pied de brioche (A) avec le boulon JCBC (1), la rondelle élastique (2) et le lave-vaisselle (3)

Poitrine

Remarque: tourner la poitrine
a la position verticale, comme indiqué.|

QUINCAILLERIE

N° Liste dePiéces Qté
Boulon JCBC m6x50mm
1 Blk 4
O | pos
Rondelle A Ressort 1/4"
) BLK 4
e pes
Rondelle Plate 1/4"
3 IDx13 mm OD BLK 4
pes
CLE Allen m4x110mm




INSTRUCTIONS D'ASSEMBLAGE

ETAPE 1

Marquage en ligne miroir

Y

Marquage de la ligne de la commode . x4

VUE ARRIERE

®

[l

Ad

VUE ARRIERE

Marquage en ligne miroir

- ETAPE 2 :Alignez et fixez le support de miroir (B) a I’arriére du miroir (A) a I’aide de la vis Csk
MODELE:C8311A/C8321A ). __ Trom
COMMODE & MIROIR Tirez le support de miroir (B) de la boite en carton. Remarque: Assurez-vous que le marquage du support de rétroviseur (B) doit étre au +—0
(Cart. 1) meéme niveau que le cadre inférieur, comme indiqué. .
CARTON MIROIR Fixez la vis en suivant les trous avec le numéro de l'indicateur, comme indiqué.
N° Liste de Piéces Qté . . Trou
MIROTR ._@
— ¥
A 1 PCE
|| ¥ Trou
— i —@
SOUTIEN DE MIROIR ol
[ VUE ARRIERE
B 2 PCES
(Cart. 2) I
CARTON COMMODE I I
N° Liste de Piéces Qté s | °
lel lel o
C 1PCE [, . - ; -
ETAPE 3 :Placez le miroir (A) sur la commode (C). Alignez et fixez le support de rétroviseur (B)
sur le dos de la commode (C) a I’aide de la vis Csk (1) avec vis, avec tournevis. -
(NONFOURNI) Remarque: assurez-vous que le miroir de marquage doit s’aligner sur
(C[?Irlff C1131LLERIE la commode marquage comme indiqué.
Q Fixez la vis en suivant les trous avec le numéro de l'indicateur, comme indiqué.
N° Liste de Piéces Qté
Vis CSK M4 x 32mm 5] - = =
1 pre— 10 PCES

NIVELEUR D'AJUSTEUR

ASSEMBLAGE TERMINE

REMARQUE : A L'USAGE, LES VIS SE DESERRENT. VERIFIER ET RESSERRER LES VIS TOUTES LES 6-8 SEMAINES.




